
Process Safety and Environmental Protection 

Rok 2022, Volume 160 

April 

 

 

Saikat Sinha Ray, Rohit Kumar Verma, Ashutosh Singh, Suwan Myung, 
You-In Park, In-Chul Kim, Hyung Kae Lee, Young-Nam Kwon. Exploration 

of time series model for predictive evaluation of long-term performance 
of membrane distillation desalination. Pages 1-12. 

Owing to the inherent complications in membrane distillation (MD) operations, it has 
become a challenge to acknowledge swiftly and appropriately to safeguard the quality of 
effluent, particularly when the processing cost is a prominent concern. Membrane wetting 
in MD operations is a major concern during long-term performance. In this study, 
machine learning (ML) methodologies were utilized to overcome the limitations of 
[...]
have not been thoroughly investigated. NH can trigger, indeed, the release of high global 
warming potential (GWP) compounds such as fluorinated gases, nitrous oxides and 
others chemicals from collapsed components and/or structures. Nonetheless, 
conventional approaches to integrate NHs with LCA of buildings focus mostly on the 
embodied carbon metric, evaluated as in the Bill of Material procedure. As demonstrated 



by empirical evidence, these methods do not take into account the possible high-GWP 
compounds release in the case of extensive damage or collapse, which may lead to a 
general underestimation of the related carbon footprint. It is worth noticing that current 
international standards do not explicitly recommend the inclusion of these aspects in LCA 
procedures for structures. To cope with these issues, we introduce in this paper both the 
new concept of content release GHG emission potential (CGEP) and, a procedure, capable 
of integrating these effects with LCA. Finally, we provide some examples of industrial 
components characterized by a significant CGEP. 

 Keywords: Natural hazards; LCA; Performance-based earthquake engineering 
(PBEE); Natech; Seismic risk 

Jialong Liu, Qiangling Duan, Wen Peng, Lei Feng, Mina Ma, Shuwan Hu, 
Jinhua Sun, Qingsong Wang. Slight overcharging cycling failure of 
commercial lithium-ion battery induced by the jelly roll destruction. 
Pages 695-703. 

Lithium-ion battery is the main power source of electric vehicles and hybrid electric 
vehicles due to its excellent properties. However, battery suffers overcharging during its 
use because of inconsistency among batteries, malfunction of charge control and 
inappropriate battery management. The failure behaviour, mechanism and diagnosis of 
battery under slight overcharging cycling are studied in this work. The experimental 
results indicate that battery capacity is approximately zero after failure. The industrial 
computed tomography images indicate that the jelly roll is destroyed by internal short 
circuit. This is the reason of battery failure. Impedances of battery increase much. The 
results of energy dispersive spectrometer indicate the occurrence of Al3+ ions. It means 
that the aluminium current collector is corroded. Finally, incremental capacity analysis 
and resistance estimation can be used to diagnose jelly roll destruction and detect failure 
battery respectively. 

 Keywords: Lithium-ion battery safety; Overcharging failure; Failure detection; 
Failure diagnosis 

Wei-Hsin Chen, Anh Tuan Hoang, Sandro Nižetić, Ashok Pandey, Chin Kui 
Cheng, Rafael Luque, Hwai Chyuan Ong, Sabu Thomas, Xuan Phuong 
Nguyen. Biomass-derived biochar: From production to application in 
removing heavy metal-contaminated water. Pages 704-733. 

Wastewater treatment may help to reduce water shortages, whilst concurrently recover 
energy and nutrients, leading to some of the exploitation of important sources being 
offset. Compared to other approaches, wastewater purification via adsorption is highly-
desirable. The reason is that with this simple and better-to-regenerate technique, heavy 
metals could be removed even under lower concentration of metal ions. Due to numerous 
advantages and tunable physicochemical properties, biochar has received most attention 
for the control of water contamination. This contributes to the solving ecology issues. 
Significantly, the link between biochar and the rehabilitation of resources should be 
studied, so that the role of biochar during the wastewater and environmental treatment 
is well-comprehended and scale-up. In this review, the biochar production from biomass 
through different routes and their critical properties are critically reviewed and presented. 
In addition, the activation methods of biochar are also presented and thoroughly 
compared. More importantly, the application of biochar in heavy metal removal is 
scrutinized. The factors that affect the heavy metal adsorption capacity and performance 
are critically evaluated. Finally, limitations and future perspectives for biochar production 
and application in the removal of heavy metal from wastewater are highlighted in this 
review. 



 Keywords: Biochar; Biomass; Activation methods; Heavy metal; Adsorption 
behaviors; Wastewater treatment 

Hang Yao, Juncheng Jiang, Bocun Li, Lei Ni, Yuqing Ni, Xinyu Yao. 
Investigation of pyrolysis kinetics, mechanism and thermal stability of 

tert-butyl peroxy-2-ethyl hexanoate. Pages 734-748. 

Tert-butyl peroxy-2-ethyl hexanoate (TBPO), an important organic peroxide, is widely 
used as a polymerization initiator and curing agent in the chemical industry. Its thermal 
instability due to the presence of the peroxide bond may incur a decomposition reaction 
and cause further thermal runaway. The pyrolysis characteristics of TBPO were assessed 
by three advanced calorimetry techniques. The apparent activation energies under 
dynamic and adiabatic conditions were calculated, and critical thermal safety parameters 
were determined. The specific distribution of the pyrolysis products of TBPO were 
identified by combining thermogravimetry-Fourier transform infrared spectroscopy (TG-
FTIR) and gas chromatography/mass spectrometry (GC/MS), and the most likely 
pyrolysis mechanism was proposed. In addition, density functional theory (DFT) was 
used to evaluate the activation free energy and activation free enthalpy for each step of 
the pyrolysis process at the B3LYP/def2-TZVP calculation level, and kinetic calculations at 
different temperatures were performed by using the conventional transition state theory. 
The theoretical simulation results were found to be in good agreement with the 
experimental data. The findings of this study can provide a favorable reference to 
forestall thermal safety accidents in the actual storage, transportation, and operation of 
TBPO. 

 Keywords: Thermal runaway; Pyrolysis characteristics; Apparent activation 
energy; Pyrolysis mechanism; Density functional theory 

Min Qin, Kexi Liao, Guoxi He, Yuanjie Huang, Minan Wang, Shijian Zhang. 
Main control factors and prediction model of flow-accelerated CO2/H2S 
synergistic corrosion for X65 steel. Pages 749-762. 

As an important infrastructure for offshore petroleum development, submarine pipelines 
are the lifeline of offshore petroleum resources development. However, the medium flow 
containing H2S and CO2 threatens the normal production of oil fields. Based on 18 
groups of orthogonal experiments, considering CO2 partial pressure, H2S partial 
pressure, temperature, pH, chloride concentration and liquid flow rate, the general and 
local corrosion rate were obtained. The corrosion products were characterized with 
SEM/EDS and XRD. The main controlling factors and corrosion mechanism were explored. 
Under the experimental conditions, CO2 and H2S were the main controlling factors of 
general and local corrosion. With the increase of gas partial pressure, the corrosion rate 
increaseed gradually. Flow accelerated the synergistic corrosion mechanism and model 
were established. Within the working condition range, the prediction error was less than 
20%, which was better than ECE prediction model. The results can improve the integrity 
management of submarine pipelines. 

 Keywords: Corrosion; H2S; CO2; Main control factors; Prediction model 

Dongdong Xu, Yun Huang, Xing Jin, Tong Sun. Synergistic treatment of 
heavy metals in municipal solid waste incineration fly ash with 
geopolymer and chemical stabilizers. Pages 763-774. 

Municipal solid waste incineration fly ash (MSWI-FA) is globally defined as hazardous 
waste and needs stabilization treatment. In this paper, synergistic treatment by 
geopolymerization and chemical stabilizers for the heavy metals in MSWI-FA was 
proposed, and its mechanism was further investigated. The leaching test showed that the 



concentration of Cu, Cr, Cd, Ni, Zn and Pb could meet the requirement of disposal 
standard, with more than 99.8% been effectively stabilized while Cr and Ni were below 
the quantification limits. The MSWI-FA was activated in geological polymerization process 
and produced Al/Si-based hydration products, while the chemical stabilizers formed 
chelates with heavy metals, yielding double effects on the geopolymerization. Therefore, 
with the co-effectiveness of the two processes, most of the heavy metals were firmly 
stabilized in the compound structure. The developed geopolymerization procedure had 
potential applications for treating heavy metals in MSWI-FA. 

 Keywords: MSWI-FA; Geopolymer; Chemical stabilizers; Heavy metals; 
Stabilization 

P. Márquez, M.C. Gutiérrez, M. Toledo, J. Alhama, C. Michán, M.A. Martín. 
Activated sludge process versus rotating biological contactors in 
WWTPs: Evaluating the influence of operation and sludge bacterial 
content on their odor impact. Pages 775-785. 

Two municipal wastewater treatment plants (WWTPs), based on activated sludge process 
(ASP) and rotating biological contactors (RBC) as biological treatments, were 
comparatively evaluated in terms of their operational conditions, bacterial content and 
physicochemical characteristics of their derived sludge (SL) to determine their influence 
on odor impact. The average values of influent wastewater flow, inlet chemical oxygen 
demand (COD) and COD removal efficiency were (ASP-WWTP vs. RBC-WWTP): 447 vs. 
689 m3/d, 300 vs. 423 mg/L and 88.28 vs. 83.17%, respectively. Regarding the global 
odor emissions, ASP-WWTP and RBC-WWTP had a similar odor emission rate (11,177 
ouE/s and 12,784 ouE/s, respectively), with sludge thickening and dewatering being the 
major sources of odor in both facilities. Proteobacteria, Bacteroidetes and Firmicutes 
were the three predominant phyla in both WWTPs, representing the 83% in ASP-SL and 
the 97% in RBC-SL. RBC-SL showed lower bacterial biodiversity than ASP-SL. The higher 
odor concentration from the sludge handling activities in RBC-WWTP were linked to the 
significative increments in the abundance of Porphyromonadaceae, Clostridiales, 
Lachnospiraceae (obligate anaerobe) and Moraxellaceae (aerobic) families compared to 
ASP-WWTP. However, when odor emissions were evaluated per equivalent inhabitant 
(EI), a higher value was obtained for ASP-WWTP (16.22 ouE/s·EI) compared to RBC-
WWTP (6.84 ouE/s·EI). 

 Keywords: Activated sludge process; Genomic analysis; Odor emissions; 
Rotating biological contactors; Sewage sludge 

Haotian Ye, Wei Gao, Hong-guang Dong, Mingshu Bi. An inherently safer 

development approach for thermally coupled distillation sequences: 
Application in hazardous chemical separation. Pages 786-802. 

Process safety is always a core issue in chemical industry, which is conventionally not 
taken into consideration during the conceptual design stage of a process flowsheet. 
Distillation handles more than ninety percent of the separation and purification tasks of 
hazardous chemicals and accounts for no less than forty percent of the total energy 
consumption. Therefore, this work presents an inherently safer synthesis framework for 
thermally coupled distillation sequences with structure constraints, which can efficiently 
quantify and optimize the inherent safety index of each column configuration in the 
sequence, based on State-Task Network and Dow’s F&EI. To efficiently quantify the 
inherent safety index of each column configuration, a series of structure constraints are 
proposed. Within the superstructure, Hengstebeck-Underwood-Gilliland shortcut method 
is employed for distillation column design. Finally, two hazardous zeotropic mixture 
separation examples are performed to demonstrate the feasibility and validity of the 
proposed synthesis methodology. 



 Keywords: Inherent safety; Thermally coupled distillation; Dow’s F&EI; 
Optimization; Process development 

Chaymae Haddaji, Karima Ennaciri, Anas Driouich, Khalid Digua, Salah 
Souabi. Optimization of the coagulation-flocculation process for 

vegetable oil refinery wastewater using a full factorial design. Pages 
803-816. 

Vegetable oil refineries wastewater poses significant challenges to treatment techniques 
due to its characteristic fluctuations. In this study, a full factorial design (FFD) was 
applied to investigate the effect of the experimental variable (pH, coagulant dose, 
flocculant dose, and pollutant load) for the turbidity (Y1) and COD (Y2) removal by the 
coagulation-flocculation process. The results showed that the linear regression models 
were well suited to the experimental data, with correlation coefficients R2adj of 0.96 and 
0.9 for Y1 and Y2, respectively. According to the ANOVA analysis, linear effects were 
detected significantly for the four factors examined on turbidity and COD removal. This 
study has shown that coagulation-flocculation is effective for turbidity removal, 
regardless of the pollutant load of wastewater. Under optimal conditions using 1 g L−1 
FeCl3 and 1 mL L−1 cationic polymer at a pH = 8, the turbidity removal reaches 82% 
and 97.5% for a low and high pollution load, respectively. In contrast, the COD removal 
reaches 79.5% and 58% for low and high pollution loads, respectively. These results 
prove that the efficiency of physicochemical treatment in organic matter removal is more 
effective in less polluting industrial wastewater. This strongly suggests that a physical 
pretreatment is a promising option for the best efficiency of coagulation-flocculation. 

 Keywords: Coagulation-flocculation; Full factorial design; Optimization; 
Pretreatment; Vegetable oil refineries 

Kamel Chaieb, Hisham N. Altayb, Othman A.S. Baothman, Abu-Bakr M. 
Gomaa, Muhammad Shahid Nadeem, Imran Kazmi, Mazin A. Zamzami. 
Molecular identification of indigenous halotolerant bacteria isolated from 

the red sea coast applied for biodegradation of synthetic dyes and 
assessment of degraded metabolite toxicity. Pages 817-838. 

Three halotolerant bacteria were isolated from seawater collected along the Red sea 
coast, Jeddah, KSA and evaluated for their capacity to remove congo red (CR) and 
malachite green (MG), commonly used in paper printing and textile factories. Mixture 
design and response surface methodology (RSM) based on statistical design of 
experiments were applied to explore the region of interest and interaction between the 
three selected strains. Color removal were confirmed by UV–visible and Fourier transform 
infrared spectroscopy analysis (FTIR). Microbial enzymes related to dyes degradation 
were also investigated after analysis of the whole bacterial genome. Results, showed that 
the dye degrading strains were identified as Klebsiella pneumoniae K2, Enterobacter sp. 
K16b and Vibrio tritonius K20. The effect of K. pneumoniae K2, Enterobacter sp. K16b 
and V. tritonius K20, tested separately, induced a maximum of decolorization of 74.54%, 
85.71% and 82.73% for CR and 72.67%, 74.26% and 72.73% for MG, respectively. 
Process optimization, showed that the higher decolorization (%) of CR and MG yields 
were obtained when the proportions of K. pneumoniae K2, Enterobacter sp. K16b and V. 
tritonius K20 were 21.34%, 56.35% and 22.30% for CR and 42.38%, 56.56% and 
0.10%, for MG. Biodegradation of dyes was confirmed by UV–Vis spectrum and FTIR 
analysis. The phytotoxicity assay revealed that when the irrigation medium was 
supplemented with extract obtained from the respective microbial treated dyes solutions, 
seed germination, shoot and root lengths were not affected, indicating that selected 
strains have the ability not only to remove color but also to detoxify dyes solutions. 
Whole genome analysis confirms the presence of a valuable enzymes (reductase, 
dehydrogenase, kinase, hydrolase, transferase, catalase and, dioxygenase enzymes) 



involved in chemicals degradation, suggesting that they might be useful in biological 
treatment of various coloured industrial effluents. 

 Keywords: Halotolerant bacteria; Biodegradation; Mixture design; Response 